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« Table RP/RPU with Blades Support Bar

Parts Catalog

£ - _88888¢8 - - MEEREEHE
k= Code Product description S - - =SS5 | & Code Product description = - |—-|—=|5|5 5
= e aaaall HEETE
HEEEEE -1
1 |4625264811-9 | Blade 451X 100 X 12Mm Heavy Extra Steel Double Cut 2 2 28 |6020010420-2 | Pressure Washer 1" Media Industry 4
1 | 4625265027-0 | Blade 451Mm X 3.1/2" X 1/2" Single Edge 2 2 29 |6020050116-3 | Cotterpin 1/4" X 2" 1
1 1 4625265611-1| Blade 540 X 100 X 12Mm Heavy Extra Steel Double Cut 2 30 |6020050254-2 | Belt C-51 3
1 |4625265621-9  Blade 545MmX3.1/2"X1/2" Single Edge 2 *31 6020057992-8 | Transmision Box 1
1 | 4625266256-1 | Blade 635 X 100 X 12MmHeavy Extra Steel (Double Cut) 2 2| | 32 |6020310601-0 | Protection Kit (Coifa Tdp) 1
1 1 4625266270-7 | Blade 635Mm X 3.1/2" X 1/2" Single Edge 2 2 || 33 |6020310746-6 | Hexagonal Nut 3/8" 16F Unc Gr5 Ch.9/16" Height 8,50Mm 6/9(10/6]9/10
2 |5040140011-4 | Upper Blades Support Bar 1 34 16020310760-1 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00Mm 8
3 |5040140012-2 | Lower Blades Support Bar 1 35 16020310761-0 | Self-Locking Nut With Nylon 5/8" 18F Unf Gr5 Ch.15/16" H.19,50Mm 2
4 | 5084010146-8 | Hitch Drawbar 1 36 | 6020310770-9 | Hexagonal Nut 3/4" 10F Unc Gr5 Ch.1.7/32" Height 18,50Mm 13
5 |5092010071-3 | Mower Blades Protection Box(Rp-Rpu 1300) 1 1 37 16020310778-4 Hexagona}I Nut 1" 8‘F UncGr5 Ch.1.§/8" Height 25,00Mm . 2
5 15092090075-2 | Mower Blades Protection Box(Rp-Rpu 1500) 1 1 38 |6020310795-4 Self—Lock!ng Nut W!'(h Nylon 1;1/ 12F Unf Gr5 Ch.1 "7/8 H.33,00Mm 1
5 | 5092090076-0 | Mower Blades Protection Box(Rp-Rpu 1700) 1 1 39 16020310804-7 | Self-Locking Nut With Ny'!on 1 ‘:|4F Uns Gr5 Ch.1.1/2" H.28,50Mm 2
6 |5136220032-0 | Lock Hub Plate 1 40 |6020311030-0 | Hexagonal Head Bolt 3/8" X 5{8 16F Unc1A Gr2 RF 4
7 | 5140010001-6 | Cotter Sq3/8" X 44Mm 11201012011 # 6020311085-8 | Hexagonal Head Bolt“5/8 X 3" 18F Unf1A Rp Special 2
8 | 51400100105 | Cotter Sq3/8" X 52Mm 1 111 1 42 16020311090-4 | French Head Bolt 3/8" X 1.1/4" 16F Unc1A Gr2 Rp A ' 2133
42 160203110904 | French Head Bolt 3/8" X 1.1/4" 16F Unc1A Gr2 Rp (Rotary Cutter W/ Complete Chains Protection) 619110
9 1 5268020007-6 | Belt Stretcher 200Mm 1 1 4 6020310026-7 | H | Head Bolt 3/8" X 1.1/4" 16F Unc1A Gr5 R 1
9 | 5268010155-8 | Belt Stretcher 250Mm 1 1 exagondl tiead Boit:3/8= XL /4=IGEUnCIA GraiRt GRS
o |5268010156-6 | Belt Stretcher 350Mm 1 1 43 16020311091-2 | French Head Bolt 1" X 3.1/8" 14F Uns 1A Gr5 Rt Special 2
I 44 16020311094-7 | Hexagonal Head Bolt 3/4" X 2.1/4" 10F Unc1A Gr5 Rt 1
L7l e s 1 A WSl BE R ! 45 6020311096-3 Hexagonal Head Bolt 3/4" X 2.1/2" 10F Unc1A Gr5 Rp 4
11 |5432120108-6 | French Head Pin 028 X 105Mm 2 46 6020311101-3 | Hexagonal Head Bolt 3/4" X 4.1/2" 10F Unc1A Gr5 Rp 5
12 |5448010001-0 | Pulley 3 Channels (Hub) 1 47 | 6020311107-2 Hexagonal Head Bolt 3/4" X 6" 10F UnclA Gr5 Rp 1
13 5448010035-5 Pulley 3 Channels 1 48 6020311131-5 | Hexagonal Head Bolt 1" X 3.1/2" 8F Unc1A Gr5 Rp 2
14 1 5464010445-0 | Belts Protection (Rp-1300/1500/1700) 1 49 | 60203111609 | French Head Bolt 3/8" X 1" 16F Unc1A Gr2 Rt 4.6 7
15 |5464010381-0 | Rear Protection 1020Mm 1 1 50 | 6020311183-8 | French Head Bolt 5/8" X 3.1/2" 11F Unc Gr5 Rp-38,1Mm 4
15 | 5464010382-8 | Rear Protection of 1250mm 1 1 51 |6020311184-6 | French Head Bolt 5/8" X 2.1/2" 11F Unc1A Gr5 Rp 4
15 | 5464010383-6 | Rear Protection of 1730mm 1 111 52 16020311269-9 | Hexagonal Head Bolt M8 X 1,25 X 20Mm (I8.8 Rt 4
*16 | 5522030036-5 | Complete Height Adjustment Ski 2 53 1 6020390293-2 | Lock @5,75 X 40Mm 3
17 | 5464050022-3 | Rear Protection With Chains 1 1 54 | 5024010007-7 | Smooth Washer @20,3 X #46,5 X 4,75Mm 4
17 | 5464050023-1 | Rear Protection With Chains 1 1 55 15024010039-5 | Smooth Washer §26,2 X @44 X 4,75Mm 1
17 | 5464050024-0 | Rear Protection With Chains 1 1 56 |5024010073-5 | Smooth Washer @8,5 X 320 X 2,00Mm 4
*18 | 5498010274-5 | Complete Depth Wheel 1 57 15024010075-1 | Smooth Washer @10,3 X 325 X 2,00Mm 10/13/14/10 13 14
19 | 5530012174-7 | Drawbar Support 1 58 | 5024010192-8 | Smooth Washer @30 X @52 X 4,75Mm 2
*20 | 5530015667-2 | Complete Support W/Chain(Rp/Rd-1300) 1 1 59 |5024010298-3 | Smooth Washer @17 X @44 X 4,75Mm(Galvanized) 4
*20 | 5530015668-0 | Complete Support W/Chain(Rp/Rd-1500) 1 1 60 | 5024010334-3 | Smooth Washer @32 X @60 X 5,00Mm 1
*20 | 5530015669-9 | Complete Support W/Chain(Rp/Rd-1700) 1 1| *61 | 5204020109-2 | Complete Blades Hub 1
21 |5530360016-6 | Fixing Bracket Transmission Box 1 62 | 6020050789-7 | Agricultural Cardan Shaft 900 mm (Closed) 111 101
22 |16010601016-4  Small Plate 4 62 |6020050790-0 | Agricultural Cardan Shaft 1200 mm (Closed) 1 1
23 | 6010602571-4 | Hitch Shackle 290Mm(Cat 1 and 2) 1 Optional
24 | 6020010004-5 | Pressure Washer M8 Media 4 *63 | 5252010120-9 | Limiter Height Hitch 10101
25 | 6020010406-7 | Pressure Washer 3/8" Media Industry 10113114/ 10113/ 14| | 64 | 5464050022-3 | Rear Protect?on With Cha?ns (Rotary Cutter W/ Complete Cha?ns Protect?on) 3 2
26 | 6020010412-1/ Pressure Washer 5/8" Media Industry 10 64 | 5464050023-1 | Rear Protect!on W!th Cha!ns (Rotary Cutter W/ Complete Cha.ms Protect.|on) 3
27 | 6020010414-8 | Pressure Washer 3/4" Media Industry 1 64 | 5464050024-0 | Rear Protection With Chains (Rotary Cutter W/ Complete Chains Protection) 2
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« Table RP/RPU with Rotating Tray

£ . _888888 . - BEEREEE
g Code Product description =|—- |- |- 555 & Code Product description =|—| - - 5|55
= HEEEEE . =&z EE

1 | 4625265212-4 | Blade 505Mm X 3.1/2" X 1/2" Single Edge 2 2 31 16020310239-1 | Cylinder Head Bolt 3/4" X 2.1/2" 16F Unf1A Gr5 Rt 2

1 |4625266010-0  Blade 605 X 3.1/2" X 1/2" (Single Edge) 2 2 32 16020310601-0 | Protection Kit 1

1 |4625266816-0 | Blade 715X 3.1/2" X 1/2" Single Edge 2 2 || 33 |6020310746-6 | Hexagonal Nut 3/8" 16F Unc Gr5 Ch.9/16" Height 8,50Mm 69|10 69 10

2 5038020001-2 | Rotating Tray 1 34 16020310760-1 | Hexagonal Nut 5/8" 11F Unc Gr5 Ch.1.1/16" Height 15,00Mm 8

3 1 5084010146-8 | Hitch Drawbar 1 35 16020310770-9 | Hexagonal Nut 3/4" 10F Unc Gr5 Ch.1.7/32" Height 18,50Mm 13

4 15092010071-3 | Mower Blades Protection Box(Rp-Rpu 1300) 1 1 36 | 6020310778-4 | Hexagonal Nut 1" 8F Unc Gr5 Ch.1.5/8" Height 25,00Mm 2

4 15092090075-2 | Mower Blades Protection Box(Rp-Rpu 1500) 1 1 37 16020310795-4 | Self-Locking Nut With Nylon 1.1/4" 12F Unf Gr5 Ch.1.7/8" H.33,00Mm 1

4 15092090076-0 | Mower Blades Protection Box(Rp-Rpu 1700) 1 1 38 160203108020 | Self-Locking Nut With Nylon 3/4" 16F Unf Gr5 Ch.1.1/8" H.22,50Mm 2

5 5136220032-0 | Lock Hub Plate 1 39 |6020310808-0 | Double Hexagonal Nut 5/8" 18F Unf Gr5 Ch.15/16" H.21,50Mm 414144 4

*6 | 5204020110-6 | Complete Blades Hub 1 39 |6020310762-8 | Hexagonal Nut 5/8" 18F Unf Gr5 Ch.15/16" Height 15,00Mm 4

7 15268020007-6 | Belt Stretcher 200Mm 1 1 40 |6020050789-7 | Agricultural Cardan Shaft 900 mm (Closed) 111 111

7 15268010155-8 | Belt Stretcher 250Mm 1 1 40 | 60200507900 | Agricultural Cardan Shaft 1200 mm (Closed) 1 1

7 |5268010156-6 | Belt Stretcher 350Mm 1 1| 41 |6020311030-0 | Hexagonal Head Bolt 3/8" X 5/8" 16F Unc1A Gr2 Rt 4

8 | 5432120021-7 | French Head Pin @1" X 105Mm 1 42 16020311090-4 | French Head Bolt 3/8" X 1.1/4" 16F Unc1A Gr2 Rp 213(3

9 |5432120108-6 | French Head Pin @28 X 105Mm 2 42 160203110904 | French Head Bolt 3/8" X 1.1/4" 16F Unc1A Gr2 Rp (Rotary Cutter W/ Complete Chains Protection) 619110

10 |5448010001-0 | Pulley 3 Channels (Hub) 1 42 16020310026-7 | Hexagonal Head Bolt 3/8" X 1.1/4" 16F Unc1A Gr5 Rt 619110
11 |5448010035-5 | Pulley 3 Channels 1 43 16020311094-7 | Hexagonal Head Bolt 3/4" X 2.1/4" 10F Unc1A Gr5 Rt 5011511
12 |5464010381-0 | Rear Protection 1020Mm 1 1 44 16020311096-3 | Hexagonal Head Bolt 3/4" X 2.1/2" 10F Unc1A Gr5 Rp 414 414
12 | 5464010382-8 | Rear Protection of 1250mm 1 1 45 16020311101-3 | Hexagonal Head Bolt 3/4" X 4.1/2" 10F Unc1A Gr5 Rp 5

12 |5464010383-6 | Rear Protection of 1730mm 1 1| 46 |6020311107-2 | Hexagonal Head Bolt 3/4" X 6" 10F Unc1A Gr5 Rp 1

13 | 5464010445-0 | Belts Protection (Rp-1300/1500/1700) 1 47 16020311131-5 | Hexagonal Head Bolt 1" X 3.1/2" 8F Unc1A Gr5 Rp 2

14 | 5464050022-3 | Rear Protection With Chains 1 1 48 16020311160-9 | French Head Bolt 3/8" X 1" 16F Unc1A Gr2 Rt 4167

14 | 5464050023-1 | Rear Protection With Chains 1 1 49 16020311183-8 | French Head Bolt 5/8" X 3.1/2" 11F Unc Gr5 Rp-38,TMm 4

14 | 5464050024-0 | Rear Protection With Chains 1 1 50 |6020311184-6 | French Head Bolt 5/8" X 2.1/2" 11F Unc1A Gr5 Rp 4
*15 | 5498010274-5 | Complete Depth Wheel 1 51 160203112699 | Hexagonal Head Bolt M8 X 1,25 X 20Mm (18.8 Rt 4
*16 | 5522030036-5 | Complete Height Adjustment Ski 2 52 |6020390293-2 | Lock @5,75 X 40Mm 3

17 | 5530012174-7 | Drawbar Support 1 53 | 5024010007-7 | Smooth Washer §20,3 X #46,5 X 4,75Mm 4
*18 | 5530015667-2 | Complete Support W/Chain(Rp Rd-1300) 1 1 54 |5024010039-5 | Smooth Washer §26,2 X @44 X 4,75Mm 1
*18 | 5530015668-0 | Complete Support W/Chain(Rp Rd-1500) 1 1 55 |5024010073-5 | Smooth Washer 38,5 X 320 X 2,00Mm 4
*18 | 5530015669-9 | Complete Support W/Chain(Rp Rd-1700) 1 1| 56 |5024010075-1 Smooth Washer @10,3 X 025 X 2,00Mm 10113114110 13|14
19 | 5530360016-6 | Fixing Bracket Transmission Box 1 57 | 5024010192-8 | Smooth Washer @30 X @52 X 4,75Mm 2

20 | 6010601016-4 | Small Plate 4 58 |5024010298-3 | Smooth Washer @17 X @44 X 4,75Mm(Galvanized) 4

21 1 6010602571-4 | Hitch Shackle 290Mm(Cat 1 and 2) 1 59 |5024010334-3 | Smooth Washer @32 X @60 X 5,00Mm 1

22 |6020010004-5 | Pressure Washer M8 Media 4 60 | 5024070001-5 | Smooth Washer Sq.20 X @49 X 15,00Mm 2

23 |6020010406-7 | Pressure Washer 3/8" Media Industry 101131411013 14| | 61 |5140010001-6 | Cotter Sq3/8" X 44Mm 1201 )1]2]|1
24 | 6020010412-1 | Pressure Washer 5/8" Media Industry 12 62 | 5140010010-5 | Cotter Sq3/8" X 52Mm 1 111 1
25 16020010414-8 | Pressure Washer 3/4" Media Industry 13 Optional

26 | 6020010420-2 | Pressure Washer 1" Media Industry 2 *63 | 5252010120-9 | Limiter Height Hitch 1/1]1
27 | 6020050116-3 | Cotterpin 1/4" X 2" 1 64 | 5464050022-3 | Rear Protection With Chains (Rotary Cutter W/ Complete Chains Protection) 3 2

28 | 60200502542 | Belt C-51 3 64 | 5464050023-1 | Rear Protection With Chains (Rotary Cutter W/ Complete Chains Protection) 3
*29 1 6020057992-8 | Transmision Box 1 64 | 5464050024-0 | Rear Protection With Chains (Rotary Cutter W/ Complete Chains Protection) 2

30 16020310227-8 | Screw Type A3 5/8" X 2.3/4" 18F Unf1A Gr2 Rp 4

w3586 ] 7|
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¢ Transm|SS|0n BOX E Code Product description =
1 60203509521 | Bearing 6208
2 16020350951-3 | Bearing 30208
3 1 6020350953-0 | Bearing 30210
4 16020350949-1 | Retainer 40 x 80 x 10 BRG
5 6020395050-3 | Cover @80 X 10
6 |6020015907-4 | Elastic Ring For Hole I-80 X 2,5
7 | 6020015908-2 | Elastic Ring For Hole -90 X 3,0
8 | 6020030755-3 | Plug 3/8"
9 | 6020058142-6 | Shim
10 60200159104 | Washer
11 |6020058144-2 | Special Cotter 5X 13 X 44
12 160202517067 | Spring 3,8 X 4,8 - Wire 0,5
13 | 6020015905-8 | Elastic Ring For Shaft E-50 X 2,0
14 16020395049-0 | Cast Cover For Hopper 3068
15 |6020350948-3 | Vent Valve with Dipstick

16 |6020015909-0 | Pressure Washer M6

17 |6020310270-7 | Bolt w/Head Hexagonal M6 x 20
18 | 6020310636-2 | Baldan Identification Plate

19 | 6020072030-2 | Protection Disc @41 X #79,5X 1,6
20 |6020350950-5 | Retainer ©50,00 X #90,00 X 10,00Mm Brg
21 |6020072029-9 | Dust Deflector @50,5X @90 X 1,6
22 60200906740 | Shaft

23 | 6020058143-4 | Spare Housing

24 |1 6020015906-6 | Elastic Ring For Shaft E-65 X 4,0
25 | 60200159040 | Ring @46 X @65 X 10

26 | 6020058134-5 | Crown and Pinion (25x13)
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« Complete Support with Chains . N _ls'g's

ko Code Product description = |z =S
= e e

1 | 5136015347-2 | Lower Plate Of Chains Of 1379Mm 1
1 |5136015350-2 | Lower Plate Of Chains Of 1550Mm 1
1 15136015353-7 | Lower Plate Of Chains Of (Rp Rd-1700) 1
2 |5136015348-0 | Right Plate Fixation Chains(Rp Rd-1300) 1
2 | 5136015351-0 | Right Plate Fixation Chains(Rp Rd-1500) 1
2 |5136015354-5 | Right Plate Fixation Chains(Rp Rd-1700) 1
3 1 5136015349-9 | Left Plate Fixation Chains(Rp Rd-1300) 1
3 |5136015352-9 | Left Plate Fixation Chains(Rp Rd-1500) 1
3 |5136015355-3 | Left Plate Fixation Chains(Rp Rd-1700) 1
4 16020010004-5 | Pressure Washer M8 Media 4
5 16020010406-7 | Pressure Washer 3/8" Media Industry 6 | 6 | 7
6 |5024010075-1 Smooth Washer @10,3 X @25 X 2,00Mm 12112 | 14
7 16020058091-8 | Protection Chain (4 Links) 39 | 44 | 50
8 | 6020310746-6 | Hexagonal Nut 3/8" 16F Unc Gr5 Ch.9/16" Height 8,50Mm 6 6 | 7
9 6020311034-3 | Hexagonal Head Bolt 3/8" X 1.3/4" 16F Unc1A Gr2 Rp 6 | 6
10 | 6020311269-9 | Hexagonal Head Bolt M8 X 1,25 X 20Mm (18.8 Rt 4
£ L. =
2 Code Product description =
1 15040120729-2 | Bar 0f 102 X 1435 X 9,50Mm 1
2 |5522030037-3 | Cut Adjustment Ski 1
3 16020010410-5 | Pressure Washer 1/2" Media Industry 4
4 16020310232-4 | Screw Type A3 1/2" X 1.3/4" 12F Gr2 Rp 4
5 16020310754-7 | Hexagonal Nut 1/2" 12F W Gr5 Ch.7/8" Height 12,00Mm 4
6 |5024010068-9 | Smooth Washer @13,3 X #35,5 X 3,00Mm 4
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« Complete Depth Wheel

Item
All

Code Product description

5232011996-0 | Wheel Shaft

5326011784-6 | Depth Wheel Tyne

55300163296 | Depth Wheel Support

6020010124-6 | Pressure Washer M16 Media

6020010196-3 | Pressure Washer M24 Media

6020050118-0 | Cotterpin 1/4" X 2.1/2"

6020130108-7 | Grease Fitting 1/8"

6020310457-2 | Hexagonal Nut M24 X 3,00 Ma (I8 Ch.36Mm H.19,00Mm
6020310781-4 | Hexagonal Nut M36 X 3,00 Mb CI8 Ch.55Mm H.29,00Mm Without Crown
6020310818-7 | Hexagonal Nut M16 X 2,00 Ma CI8 Ch.24Mm H.13,00Mm
6020311210-9 | Hexagonal Head Bolt M16 X 2,00 X 50Mm (I8.8 Rt
5024010130-8 | Smooth Washer @39 X @66 X 4,75Mm

5024010298-3 | Smooth Washer @17 X @44 X 4,75Mm

5096010011-2 | Protective Shaft Cap

5136060170-0 | Wheel Lock Plate

5498010260-5 | Complete Depth Wheel

5080010311-5 | Bronze Bushing

5498010254-0 | Complete Depth Wheel (Bushing)
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« Limiter Height Hitch

Item
Al

Code Descri¢ao de Produto

5252010009-1 | Limiter Height Hitch

5192040002-0 | Drawbar Right Chain W/08 Links
5192040003-9 | Drawbar Left Chain W/08 Links
5530080033-4 | Support "U" Of Hitch

6020311237-0 | Pin French Head @11,2 X 42Mm
5432120049-7 | French Head Pin @1" X 140Mm
5024010039-5 | Smooth Washer 26,2 X @44 X 4,75Mm
6020390301-7 | Lock 85,75 X 50Mm

6020390308-4 | Lock Nma - Type "R" @4,5 X 80Mm (455)

O o0 NV B W N =
N U NG RPN

Item
Al

Code Product description

5204020108-4 | Spare Mower Blades Hub

5232160163-4 | Hub Shaft

5232160171-5 | Hub Shaft (Rotary Cutter w/ Tray)
5456020005-9 | Castle Nut 1.1/2" 14F

5456030008-8 | Nut R.048,7Mm 14Fpp Hub Lock
6020010292-7 | Retention Ring I-95 G502-095-01
60201301044 | Grease Fitting 1/4"

6020310096-8 | Allen Bolt S/C5/16" X 1/2" 18F Unc1A CI12.9 Rt
6020350056-7 | Bearing 32210

6020350266-7 | Retainer 373,50 X 395,00 X 9,00Mm

O 00 NOYWULT B W NN =
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[—IE—IK—-}
« Stickers . N _slglsgss
S Code Product description Sl b S
AN
1 1 6020071063-3 | Sticker Rp-1300 (500 X 7100Mm) 1
1 16020071021-8 | Sticker Rp-1500 (500 X 7T00Mm) 1
1 |6020071066-8 | Sticker Rp-1700 (500 X 100Mm) 1
1 1 6020071068-4 | Sticker Rpu-1300 (500 X 100Mm) 1
1 |6020071070-6 | Sticker Rpu-1500 (500 X 100Mm) 1
1 |6020071072-2 | Sticker Rpu-1700 (500 X 100Mm) 1
2 | 5206010026-8 | Sticker Level Of Oil Check (Rotary Cutter) 1
3 15206010102-7 | Sticker Rotary Cutter Warning 1
4 15206010294-5 | Sticker Remove The Plug Before Place Rotary Cutter 1
5 15206010317-8 | Sticker "Ok" Approved Quality Control 1
6 |6020070894-9 | Sticker Attention "Rotating Cardan" (45 X 130Mm) 1
7 1 6020071026-9 | Sticker Brazilian Company (48 X 60Mm) 1
8 16020071027-7 | Sticker Certificado Iso 9001-2008 (48 X 60Mm) 1
9 1 6020071029-3 | Sticker Baldan (500 X 100Mm) 1
10 | 5206010008-0 | Sticker Baldan Medium (70 X 395Mm) 1

A ATENGAD

VN URAUVEL LU CLen: FFCKTIFRL SR A B
SEWALALLENE SeLUTNLE LSRR LI EHLLL SLARYELKLRIL
LS MUK ERLAU LI T AETE SECOUTLAE

ST 140 AT GLS AL~k 21050 GAK 230, EIW 590 AP GLT AULL 240 ACLGLE MILL

L ATTENTION
]
b gy by be e 1
Ihdrabiawiar s s
Emstel

RP1300/1500/1700 - Item 1 RPU 1300/1500/1700 - Item 1 Item 2

Item 4

Item 3

AWARNING | A ATENCION
Empresa ISO

il o | B Baldan {167 Baldan §

[tem 5 [tem 6 Iltem 7 [tem 8 [tem 9 Item 10




Parts Catalog

=» Numerical Index

Code Page |ltem Code Page |ltem Code Page |ltem Code Page |ltem Code Page |ltem Code Page |ltem
4625264811-9 5 1 |[5136015349-9 9 3 | 5448010035-5 7 11 |6010602571-4 7 21 [6020071029-3 12 9 16020311085-8 5 4
4625265027-0 5 1 15136015350-2 9 1 |5456020005-9| 11 3 |6020010004-5 5 24 [6020071063-3 | 12 1 16020311090-4 5 42
4625265212-4 7 1 |[5136015351-0 9 2 | 5456030008-8 | 11 4 16020010004-5 7 22 | 6020071066-8 | 12 1 [6020311090-4 5 42
4625265611-1 5 1 [5136015352-9 9 3 | 5464010381-0 5 15 |6020010004-5 9 4 16020071068-4 | 12 1 16020311090-4 7 42
4625265621-9 5 1 |[5136015353-7 9 1 |[5464010381-0 7 12 16020010124-6 | 10 4 16020071070-6| 12 1 [6020311090-4 7 42
4625266010-0 7 1 |5136015354-5 9 2 | 5464010382-8 5 15 |6020010196-3 | 10 5 |6020071072-2 12 1 16020311091-2 5 43
4625266256-1 5 1 |5136015355-3 9 3 | 5464010382-8 7 12 |6020010292-7, 11 5 16020072029-9 8 21 [6020311094-7 5 44
4625266270-7 5 1 |[5136060170-0 10 15 |5464010383-6 5 15 |6020010406-7 5 25 |6020072030-2 8 19 |6020311094-7 7 43
4625266816-0 7 1 |5136220032-0 5 6 |5464010383-6 7 12 | 6020010406-7 7 23 6020090674-0 8 22 [6020311096-3 5 45
5024010007-7 5 54 {5136220032-0 7 5 |5464010445-0 5 14 |6020010406-7 9 5 16020130104-4| 11 6 |6020311096-3 7 44
5024010007-7 7 53 | 5140010001-6 5 7 | 5464010445-0 7 13 | 6020010410-5 9 3 |6020130108-7 10 7 16020311101-3 5 46
5024010039-5 5 55 {5140010001-6 7 61 |5464050022-3 5 17 16020010412-1 5 26 |6020251706-7 8 12 16020311101-3 7 45
5024010039-5 7 54 | 5140010010-5 5 8 |5464050022-3 5 64 |6020010412-1 7 24 1 6020310026-7 5 42 (6020311107-2 5 47
5024010039-5| 11 7 |5140010010-5 7 62 |5464050022-3 7 14 |6020010414-8 5 27 [6020310026-7 7 42 16020311107-2 7 46
5024010068-9 9 6 |5192040002-0 11 2 | 5464050022-3 7 64 |6020010414-8 7 25 [6020310096-8 | 11 7 |6020311131-5 5 48
5024010073-5 5 56 |5192040003-9| 11 3 | 5464050023-1 5 17 16020010420-2 5 28 |6020310227-8 7 30 |6020311131-5 7 47
5024010073-5 7 55 |5204020108-4| 11 1 |5464050023-1 5 64 |6020010420-2 7 26 [6020310232-4 9 4 16020311160-9 5 49
5024010075-1 5 57 {5204020109-2 5 *61 | 5464050023-1 7 14 |6020015904-0 8 25 |6020310239-1 7 31 |6020311160-9 7 48
5024010075-1 7 56 |5204020110-6 7 *6 | 5464050023-1 7 64 |6020015905-8 8 13 |6020310270-7 8 17 16020311183-8 5 50
5024010075-1 9 6 |5206010008-0 12 10 | 5464050024-0 5 17 |6020015906-6 8 24 [6020310457-2| 10 8 |6020311183-8 7 49
5024010130-8| 10 12 |5206010026-8 | 12 2 | 5464050024-0 5 64 |6020015907-4 8 6 |6020310601-0 5 32 |6020311184-6 5 51
5024010192-8 5 58 [5206010102-7 | 12 3 | 5464050024-0 7 14 |6020015908-2 8 7 16020310601-0 7 32 [6020311184-6 7 50
5024010192-8 7 57 [5206010294-5| 12 4 |5464050024-0 7 64 |6020015909-0 8 16 |6020310636-2 8 18 |6020311210-9| 10 1"
5024010298-3 5 59 |5206010317-8| 12 5 15498010254-0| 10 18 |6020015910-4 8 10 |6020310746-6 5 33 16020311237-0| 11 5
5024010298-3 7 58 |5232011996-0 10 1 |5498010260-5| 10 16 |6020030755-3 8 8 |6020310746-6 7 33 [6020311269-9 5 52
5024010298-3 10 13 |5232160163-4| 11 2 | 5498010274-5 5 *18 |6020050116-3 5 29 |6020310746-6 9 8 16020311269-9 7 51
5024010334-3 5 60 |[5232160171-5| 11 2 | 5498010274-5 7 *15 |6020050116-3 7 27 [6020310754-7 9 5 |6020311269-9 9 10
5024010334-3 7 59 {5252010009-1 11 1 |5522030036-5 5 *16 |6020050118-0 10 6 |6020310760-1 5 34 [6020350056-7 | 11 8
5024070001-5 7 60 |5252010120-9 5 *63 | 5522030036-5 7 *16 |6020050254-2 5 30 |6020310760-1 7 34 |6020350266-7 | 11 9
5038020001-2 7 2 |5252010120-9 7 *63 |5522030037-3 9 2 |6020050254-2 7 28 [6020310761-0 5 35 [6020350948-3 8 15
5040120729-2 9 1 |[5268010155-8 5 9 15530012174-7 5 19 |6020050789-7 5 62 |6020310762-8 7 39 |6020350949-1 8 4
5040140011-4 5 2 | 5268010155-8 7 7 |5530012174-7 7 17 |6020050789-7 7 40 |6020310770-9 5 36 [6020350950-5 8 20
5040140012-2 5 3 |5268010156-6 5 9 |5530015667-2 5 *20 |6020050790-0 5 62 [6020310770-9 7 35 [6020350951-3 8 2
5080010311-5 10 17 |5268010156-6 7 7 |5530015667-2 7 *18 |6020050790-0 7 40 [6020310778-4 5 37 |6020350952-1 8 1
5084010146-8 5 4 |5268020007-6 5 9 |5530015668-0 5 *20 |6020057992-8 5 *31 |16020310778-4 7 36 [6020350953-0 8 3
5084010146-8 7 3 |5268020007-6 7 7 |5530015668-0 7 *18 |6020057992-8 7 *29 16020310781-4| 10 9 16020390293-2 5 53
5092010071-3 5 5 15326011784-6| 10 2 |5530015669-9 5 *20 |6020058091-8 9 7 16020310795-4 5 38 |6020390293-2 7 52
5092010071-3 7 4 |5432120021-7 5 10 |5530015669-9 7 *18 |6020058134-5 8 26 |6020310795-4 7 37 16020390301-7 | 11 8
5092090075-2 5 5 |5432120021-7 7 8 15530016329-6| 10 3 |16020058142-6 8 9 16020310802-0 7 38 |6020390308-4| 11 9
5092090075-2 7 4 |5432120049-7, 11 6 |5530080033-4 11 4 16020058143-4 8 23 [6020310804-7 5 39 [6020395049-0 8 14
5092090076-0 5 5 |5432120108-6 5 11 |5530360016-6 5 21 |6020058144-2 8 11 |6020310808-0 7 39 [6020395050-3 8 5
5092090076-0 7 4 15432120108-6 7 9 |5530360016-6 7 19 |6020070894-9 | 12 6 |6020310818-7| 10 10
5096010011-2| 10 14 | 5448010001-0 5 12 |6010601016-4 5 22 [6020071021-8 | 12 1 16020311030-0 5 40
5136015347-2 9 1 [5448010001-0 7 10 |6010601016-4 7 20 [6020071026-9| 12 7 |6020311030-0 7 41
5136015348-0 9 2 | 5448010035-5 5 13 16010602571-4 5 23 [6020071027-7 | 12 8 16020311034-3 9 9
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